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FOREST ELEMENTS LLC
14700 W.99TH ST
LENEXA KS 66215
UNITED STATES

Sample Description: THERMALLY MODIFIED NATURAL WOOD MOSAIC TILE

Manufacturer: FOREST ELEMENTS LLC PO No.: N/A

Buyer: N/A Style: 10-101, 10-106
Country of Origin: UNITED STATES Country of Destination: UNITED STATES
Color: 1 WHITE, 1 NATURAL COLOR SKU No.: 10-101, 10-106
Protocol No.: N/A UPC Code: N/A

Previous Report No.: N/A Lot No: N/A

EXECUTIVE SUMMARY:

The submitted sample(s) were evaluated for the CLIENT REQUESTED TESTING.

The results are provided as DATA ONLY.

BVCPS Buffalo Contact Information for this Report:

Administrative Questions:  Laurie Guindon Phone: 716-505-3548  |aurie.quindon.ext@bureauveritas.com

Technical Questions: Steven Kosmoski Phone: 716-505-3390 steven.kosmoski@bureauveritas.com

/AN

Bureau Veritas Consumer Products Services,

Inc.

100 Northpointe Parkway

Buffalo, New York 14228

Telephone: (716) 505-3300 Fax: (716) 505-3301
website: www.bureauveritas.com/cps

Bureau Veritas
Consumer Products Services, Inc.

) SN/ AN

Steven Kosmoski
Product Test Engineer,
Hardlines Department

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at
http://www.bureauveritas.com/cps and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use
of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples
identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was
taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof
based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. You have 60 days from
date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided
however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time
shall constitute you unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents
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. o . Result .
Evaluation Citation / Method Criteria Rating
SKU 10-101 SKU 10-106
Water absorption Actual use / Prior to test, measure the following dimensions from each sample: weight, overall thickness, width Initial: Initial: DATA
functionality and length. Completely submerge test samples in room temperature water for 72 hours. After 72 1)12inLx 1)12inLx
hours remove laminate test samples from water and allow for sample surfaces to be wiped dry. Re- 0.2371in,54.9¢ 0.237in, 195.5
measure all critical dimensions that were documented prior to submerging the samples. 2)12inLx g
0.235in,50.2 g 2)12inLx
Modification: Expanded scope to other materials 3)12inLx 0.238in, 199.7
0.233in,52.2 g g
3)12inLx
Final: 0.2321in, 200.2
1) 12 in x 0.240, g
66.19
2) 12 in x 0.237, Final:
61.3¢g 1) 12 in x 0.246
3)12in x 0.237, in, 235.4 g
62.29 2)12in x 0.250
in, 253.1 g
3)12inx0.244
in, 255.8 g
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